GRAPHICAL SECTION
FOR RFI TEST REPORT SERIAL NO:
RFI/MPTB1/RP43528JD01A

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone

To: FCC Part 24: 2001 and FCC Part 15: 2001

Radio Frequency Investigation Ltd, Ewhurst Park, Ramsdell, EGQ!S;ereg igﬁljinglaEndry1 NO{ 51 1k79R01- el
. . egisiere: Ice: Ewnurst Fark, rRamsaell,
Basingstoke, Hampshire, RG26 5RQ, ENGLAND. Basingstoke, Hampshire RG26 5RQ

Tel: +44 (0) 1256 851193 Fax: +44 (0) 1256 851192




RADIO FREQUENCY INVESTIGATION LTD. Graphical Section

S.No: RFI/MPTB1/RP43528JD01A

Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

Graphical Test Results

Graph Reference
Number

Title

GPH\43528JD01\CPO01 Conducted Carrier Output Power (P) — Bottom Channel
GPH\43528JD01\CP02 Conducted Carrier Output Power (P) — Middle Channel
GPH\43528JD01\CP03 Conducted Carrier Output Power (P) — Top Channel
GPH\43528JD010B01 Conducted Occupied Bandwidth — Bottom Channel
GPH\43528JD01\0B02 Conducted Occupied Bandwidth — Middle Channel
GPH\43528JD01\0OB03 Conducted Occupied Bandwidth — Top Channel
GPH\43528JD01\018 Conducted Emissions, Receive/PDA Mode — Centre Channel
(450 kHz to 30 MHz)
GPH\43528JD01\019 Conducted Emissions, Transmit Mode — Centre Channel
(450 kHz to 30 MHz)
GPH\43528JD01\009 Transmitter Conducted Emissions, Receive/PDA Mode
(1.849 GHz to 1.95 GHz)
GPH\43528JD01\013 Transmitter Conducted Emissions, Receive/PDA Mode
(1.91 GHz to 1.911 GHz)
GPH\43528JD01\001 Transmitter Conducted Emissions, Transmit Mode
(1 MHz to 10 MHz)
GPH\43528JD01\002 Transmitter Conducted Emissions, Transmit Mode
(10 MHz to 40 MHz)
GPH\43528JD01\003 Transmitter Conducted Emissions, Transmit Mode
(40 MHz to 100 MHz)
GPH\43528JD01\004 Transmitter Conducted Emissions, Transmit Mode
(100 MHz to 1 GHz)
GPH\43528JD01\005 Transmitter Conducted Emissions, Transmit Mode
(1 GHz to 1.85 GHz)
GPH\43528JD01\006 Transmitter Conducted Emissions, Transmit Mode
(1.91 GHz to 4 GHz)
GPH\43528JD01\007 Transmitter Conducted Emissions, Transmit Mode
(4 GHz to 10 GHz)
GPH\43528JD01\008 Transmitter Conducted Emissions, Transmit Mode

(10 GHz to 20 GHz)




RADIO FREQUENCY INVESTIGATION LTD.

Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A

Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

Graphical Test Results (continued)

Graph Reference
Number

Title

GPH\43528JD01\017 Receiver Radiated Emissions, Receive/PDA Mode — Centre Channel
(30 MHz to 1 GHz)

GPH\43528JD01\021 Radiated Emissions (1 GHz to 2 GHz)

GPH\43528JD01\022 Radiated Emissions (2 GHz to 4 GHz)

GPH\43528JD01\013 Radiated Emissions (4 GHz to 5 GHz)

GPH\43528JD01\014 Radiated Emissions (5 GHz to 6 GHz)

GPH\43528JD01\015 Radiated Emissions (6 GHz to 8 GHz)

GPH\43528JD01\016 Radiated Emissions (8 GHz to 10 GHz)

GPH\43528JD01\023 Radiated Emissions, Transmit Mode — Centre Channel
(150 kHz to 30 MHz)

GPH\43528JD01\014 Transmitter Radiated Emissions, Call Mode — Centre Channel
(30 MHz to 1 GHz)

GPH\43528JD01\003 Radiated Emissions (1 GHz to 2 GHz)

GPH\43528JD01\004 Radiated Emissions (2 GHz to 4 GHz)

GPH\43528JD01\005 Radiated Emissions (4 GHz to 5 GHz)

GPH\43528JD01\006 Radiated Emissions (5 GHz to 6 GHz)

GPH\43528JD01\007 Radiated Emissions (6 GHz to 8 GHz)

GPH\43528JD01\010 Radiated Emissions (8 GHz to 12 GHz)

GPH\43528JD01\011 Radiated Emissions (12 GHz to 18 GHz)

GPH\43528JD01\012 Radiated Emissions (18 GHz to 20 GHz)




RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Test

To:

Of:

Danger Inc.
Hiptop GSM 1900 Mobile Phone

FCC Part 24: 2001 and FCC Part 15: 2001

Graphical Section

S.No: RFI/MPTB1/RP43528JD01A

Conducted Carrier Output Power (P) — Bottom Channel.

GPH/43528/CP01

EUT: Hiptop PDA Handheld. Tested for Danger by RFI Ltd.

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
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RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH/43528/CP02
Conducted Carrier Output Power (P) — Middle Channel.
EUT: Hiptop PDA Handheld. Tested for Danger by RFI Ltd.

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 27.02 dBm VBW 10 kHz

40 dBm 1.8v3980862 GHz SWT 5 ms Unit dBm
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Date: 14.JUN.2002 10:13:54



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH/43528/CP03
Conducted Carrier Output Power (P) — Top Channel.
EUT: Hiptop PDA Handheld. Tested for Danger by RFI Ltd.

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 26.89 dBm VBW 10 kHz

40 dBm 1.90883006 GHz SWT 5 ms Unit dBm
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Center 1.89098 GHz 1 MHz/ Span 10 MHz
Date: 14.JUN.2002 10:14:48



RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Graphical Section

S.No: RFI/MPTB1/RP43528JD01A

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001
GPH/43528/0B01
Conducted Occupied Bandwidth - Bottom Channel.
EUT: HIPTOP PDA Handheld. Tested for Danger by RFI Ltd.
. Marker 1 [T1] RBW 3 kHz  RF Att 0 dB
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RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH/43528/0B02
Conducted Occupied Bandwidth — Middle Channel.
EUT: HIPTOP PDA Handheld. Tested for Danger by RFI Ltd.

2 Marker 1 [T1] RB 3 KkHz RE Att 0 dB
Ref Lvl 6.66 dBuV VB 10 kHz
81 dBuV 1.87937500 GHz SWT 350 ms Unit dBuV
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Date: 13.JUN.2002 15:51:14



RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Test

To:

Of: Danger Inc.

Graphical Section

S.No: RFI/MPTB1/RP43528JD01A

Hiptop GSM 1900 Mobile Phone
FCC Part 24: 2001 and FCC Part 15: 2001

GPH/43528/0B03
Conducted Occupied Bandwidth - Top Channel.
EUT: HIPTOP PDA Handheld. Tested for Danger by RFI Ltd.

0 Marker 1 [T1] RBW 3 KkHz RF Att 0 dB
Ref Lvl 71.76 dBuV VB 10 kHz
B1 dBuV 1.90880125 GHz SWT 350 ms Unit S
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T| , VT [T1 61.46 dBuV
B0 / 4 1 90067350 CH=
VTQ [T1 60./41 dBuV
1.90992400 GHz
50 / \/k
30 Mbrm/ VM\
20 A
10 | | ”Avanu W/W\/\W L1 |
0
10

Date:

Center 1.3088 GHz

13.JUN.2002 15:48:07
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RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\018
Conducted Emissions. FCC Part 15.107 Class B.
AC Conducted Emissions FCC Part 15107 Receive/PDA Mode (AC Adapter) Centre
Channel EUT:HIPTOP

435284001 M8

Sl

40
30

20

10 iy

dEp

1.0 MHz 10.0 MHz

— Trace 1
— 15 107 _Class_E_QF

Start 4500 kHz: Stop 30.0 MHz - Log Scale

Fef B0 dBpY: Ref Offset 0.0 dB; 10 dBidiv

RBW 9.0kHz WBW 100 kHz: Att 0 dB; Swp 2600 mS
Peak 489 43 kHz. 4051 dBpY

LimitiMask: 15_107_Class_B_QF: ; Limit Test Passed
171062002 13:29:00



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\019
Conducted Emissions. FCC Part 15.107 Class B.
AC Conducted Emissions FCC Part 15107 Transmit Mode (AC Adapter) Centre
Channel EUT:HIPTOP

435284001 019

Sl
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30

20

10 W"WL'K ML

dEp

1.0 MHz 10.0 MHz

— Trace 1
— 15 107 _Class_E_QF

Start 4500 kHz: Stop 30.0 MHz - Log Scale

Fef B0 dBpY: Ref Offset 0.0 dB; 10 dBidiv

RBW 9 0kHz WBW 100 kHz At 0 dB; Swp 22 S
Peak 489 43 kHz. 41 29 dBpY

LimitiMask: 15_107_Class_B_QF: ; Limit Test Passed
171062002 13:32:44



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001
GPH\43528JD01\009
Transmitter Conducted Emissions FCC Part 15.109.; PDA Receive Mode.
EUT:HIPTOP
435281001 009
b9
2b 49
129
h4
-4.1
9 147 )

-24.1
-34.1
-44 1
541
-£4.1

— Trace 1

— -13 dBm

— 18bGHz

Start 1.849 GHz: Stop 1.80 GHz

Fef 359 dBm; Ref Offset 509 dB; 10 dB/div

REW 3.0 kHz WEBW 1.0 MHz: At 15 dB. Swp 4200 mS
tarker 1.85 GHz. -13.94 dEm

Lirnit/Mask:

B13/02 2:44:37 PM



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001
GPH\43528JD01\013
Transmitter Conducted Emissions FCC Part 15.109.; PDA Receive Mode.
EUT:HIPTOP
435281001 013
b9
2b 49
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h4
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-34.1
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— Trace 1

— -13 dBm

— 191 GHz

Start 1.91 GHz: Stop 1911 GHz

Fef 359 dBm; Ref Offset 509 dB; 10 dB/div

REW 3.0 kHz WEBW 1.0 MHz: At 15 dB. Swp 3800 mS
tMarker 1.91 GHz. -13.46 dEm

Lirnit/Mask:

B13/102311:21 PM



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section

S.No: RFI/MPTB1/RP43528JD01A

Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001
GPH\43528JD01\001
Transmitter Conducted Emissions, Transmit Mode
(1 MHz to 10 MHz)
43528J007 001
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— Trace 1
— -13dEm

Start 1.0 MHz; Stop 10.0 MHz

Ref 25 dBm; Ref Offset 60.0 dB; 10 dBidiv

REwW 118 206 kHz: WBW 1.0 MHz: At dB; Swp 200 mS
Peak 1.02 MHz.-24 18 dBm

Lirnit/Mask:

B3/02 112015 AM



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\002
Transmitter Conducted Emissions, Transmit Mode
(10 MHz to 40 MHz)

435284001 002

dBEm

— Trace 1
— -13dEm

Start 10.0 MHz; Stop 40.0 MHz

Ref b dBm; Ref Offset 40.0 dB; 10 dB/div

REwW 118 206 kHz: WBW 1.0 MHz: At dB; Swp 200 mS
Peak 21 667 MHz, -47 74 dBm

Lirnit/Mask:

B3/0211:21:15 AM



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001
GPH\43528JD01\003
Transmitter Conducted Emissions FCC Part 24.238. Transmit Mode.
EUT:HIPTOP
A3RZEI001 003
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— Trace 1
— -13dEm

Start 40.0 MHz: Stop 100.0 MHz

Ref 18 dBm; Ref Offset 33.0 dB; 10 dBidiv

REwW 118 206 kHz: WBW 1.0 MHz: At dB; Swp 200 mS
Peak 82.067 MHz, -43 55 dBm

Lirnit/Mask:

B3/02 112303 AM



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001
GPH\43528JD01\004
Transmitter Conducted Emissions FCC Part 24.238. Transmit Mode.
EUT:HIPTOP
A3RZBIDOT 004
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— Trace 1
— -13dEm

Start 100.0 MHz: Stop 1.0 GHz

Ref 15 dBm; Ref Offset 30.0 dB; 10 dBidiv

RBW 1.0 MHz: "B 1.0 MHz At 5 dB; Swp 200 mS
Peak 530.0 MHz. -41 .47 dBm

Lirnit/Mask:

B13/02 112358 AM



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001
GPH\43528JD01\005
Transmitter Conducted Emissions FCC Part 24.238. Transmit Mode.
EUT:HIPTOP
A3RZEI001 005
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— Trace 1
— -13dEm

Start 1.0 GHz; Stop 1.85 GHz

Ref 15 dBm; Ref Offset 30.0 dB; 10 dBidiv

RBW 1.0 MHz: "B 1.0 MHz At 5 dB; Swp 200 mS
Peak 1.823 GHz.-39.13 dBm

Lirnit/Mask:

G302 112701 AM



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001
GPH\43528JD01\006
Transmitter Conducted Emissions FCC Part 24.238. Transmit Mode.
EUT:HIPTOP
A3RZEI001 006
-
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c
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— Trace 1
— -13dEm

Start 1 91 GHz, Stop 4.0 GHz

Ref 7 dBm; Ref Offset 42.0 dB; 10 dB/div

RBW 1.0 MHz: "B 1.0 MHz At 5 dB; Swp 200 mS
Peak 3260 GHz, -30.73 dBm

Lirnit/Mask:

B3/02 11:46:24 AM



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001
GPH\43528JD01\007
Transmitter Conducted Emissions FCC Part 24.238. Transmit Mode.
EUT:HIPTOP
A3RZBIDOT 007
-
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-13
=23
3 %
c
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-93
— Trace 1
— -13dEm

Start 4.0 GHz; Stop 10.0 GHz

Ref 7 dBm; Ref Offset 42.0 dB; 10 dB/div

RBW 1.0 MHz: "B 1.0 MHz At 5 dB; Swp 400 mS
Peak 5107 GHz.-29.74 dBm

Lirnit/Mask:

B13/02 114652 AM



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001
GPH\43528JD01\008
Transmitter Conducted Emissions FCC Part 24.238. Transmit Mode.
EUT:HIPTOP
A3RZBIDOT 008
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— Trace 1
— -13dEm

Start 10.0 GHz; Stop 20.0 GHz

Ref 7 dBm; Ref Offset 42.0 dB; 10 dB/div

RBW 1.0 MHz: "B 1.0 MHz At 5 dB; Swp 400 mS
Peak 14.033 GHz,-26.31 dBm

Lirnit/Mask:

B3/02 11:47:42 AM



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\017
Radiated Emissions. FCC Part 15.109 Class B. PreScan @ 3m.
Receiver Radiated Emissions FCC Part 24 Section 2.1053 Receive/PDA Mode
(Car Kit) Centre Channel EUT:HIPTOP

435284001 017

60

Bl

40

30

20 !
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10

1000 MHz

— Trace 1
—— 15109 _Class_E

Start 30.0 MHz, Stop 1.0 GHz - Log Scale

Fef 60 dBEpWim; Ref Offset 0.0 dB; 10 dB/div

REW 1200 kHz WEBW 100.0 kHz; Att 0 dB; Swp 80.0mS
Peak 121.029 MHz, b2 b4 dEpWIm

LirnitiMask: 15_109_Class_E:; ; Limit Test Failed
Transducer Factors: A1037

17062002 113367



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\021
Radiated Emissions (1 GHz to 2 GHz)

4352584001 021

79

69

b9

44

39

Egmwwmwwm

19

dBE P

— Trace 1
— b4 dBpvim

Start 1.0 GHz: Stop 2.0 GHz

Ref 79 dBuvim: Ref Offset 0.0 dB; 10 dB/div

REW 1.0 MHz;%BW 1.0 MHz, Att 10 dB. Swp 20.0 mS
Peak 1606 GHz, 32.23 dBvim

Display Line: 54 dBpyvim:

Q401480 23:12:30



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\022
Radiated Emissions (2 GHz to 4 GHz)

435284001 022
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b9

44

39

O L e LU LR LS AR IR A

19

dBE P

— Trace 1
— b4 dBpvim

Start 2.0 GHz: Stop 4.0 GHz

Ref 79 dBuvim: Ref Offset 0.0 dB; 10 dB/div

REW 1.0 MHz;%BW 1.0 MHz, Att 10 dB. Swp 20.0 mS
Peak 1606 GHz, 32.23 dBvim

Display Line: 54 dBpyvim:

Q401180 231414



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\013
Radiated Emissions.
Radiated Emissions. Electric Field Strength, Spurious Emissions. Tested For
Danger by RFI Ltd. EUT: Hiptop.
Spec:FCC Part 15.109 Hands Free Kit, USB Cable and AC Charger.

435284001 013

83
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b3

4SWWWMMWMMWWW‘EW

33

dBE P

23

13

— Trace 1
— b4 dBpvim

Start 4.0 GHz: Stop 5.0 GHz

Ref 83 dEpWIm; Ref Offset 12.0 dB. 10 dB/div

REW 1000.0 kHz, WBW 1.0 MHz; Aft 0 dB. Swp 200 m3
Peak 4942 GHz. 4258 dBvim

Display Line: b4 dBpyvim; | Lirnit Test Passed

04/01/80 02:22:09



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\014
Radiated Emissions.
Radiated Emissions. Electric Field Strength, Spurious Emissions. Tested For
Danger by RFI Ltd. EUT: Hiptop.
Spec:FCC Part 15.109 Hands Free Kit, USB Cable and AC Charger.

435284001 014

83

73

63

b3

43 g

33

dBE P

23

13

— Trace 1
— b4 dBpvim

Startb.0 GHz: Stop 6.0 GHz

Ref 83 dEpWIm; Ref Offset 12.0 dB. 10 dB/div

REW 1000.0 kHz, WBW 1.0 MHz; Aft 0 dB. Swp 200 m3
Peak b.131 GHz. 40.32 dBpvim

Display Line: b4 dBpyvim; | Lirnit Test Passed

04/01/80 02:24:08



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\015
Radiated Emissions.
Radiated Emissions. Electric Field Strength, Spurious Emissions. Tested For
Danger by RFI Ltd. EUT: Hiptop.
Spec:FCC Part 15.109 Hands Free Kit, USB Cable and AC Charger.

435284001 015

83

73

63

b3

43

dBE P

33

23

13

— Trace 1
— b4 dBpvim

Start 6.0 GHz: Stop 8.0 GHz

Ref 83 dEpWIm; Ref Offset 12.0 dB. 10 dB/div

REW 1000.0 kHz, WBW 1.0 MHz; Aft 0 dB. Swp 200 m3
Peak 6.242 GHz, 39.53 dBvim

Display Line: b4 dBpyvim; | Lirnit Test Passed

04/01/80 02:24:6b



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\016
Radiated Emissions.
Radiated Emissions. Electric Field Strength, Spurious Emissions. Tested For
Danger by RFI Ltd. EUT: Hiptop.
Spec:FCC Part 15.109 Hands Free Kit, USB Cable and AC Charger.

435284001 M6

83

73

63

B3

43 ﬁ

33

dB A

23

13

— Trace 1
— B4 dBpvim

Start 8.0 GHz; Stop 10.0 GHz

Ref 83 dBuvim; Ref Offset 22.0 dB; 10 dB/div

REW 10000 kHz, WBW 1.0 MHz: Att 0 dB. Swp 200 mS
Peak 9.009 GHz, 39.84 dEVIm

Display Line: b4 dBEpyim; | Lirnit Test Passed

04/01/80 02:25:47



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\023
FCC Part 15. Limit: 15.209 @ 3m.
Radiated Emissions FCC Part 15107 Transmit Mode (AC Adapter) Centre Channel
EUT:HIPTOP

435284001 023

100

90

g0

0

60

BRI

b

40

30

20

10

1.0 MHz 10.0 MHz

— Trace 1
— 15_209_below_30m

Start 150.0 kHz: Stop 30.0 MHz - Log Scale

Ref 100 dBpvim; Ref Offset 0.0 dBE; 10 dB/div

FBYW 10.0 kHz: WBYW 10.0 kHz: Att 20 dB. Swp 7680.0 mS
Peak b.04 MHz. B0 .92 dBpim

Limnit/Mask: 15_209_below_30m:; ; Limit Test Fassed
17062002 14:.05:45



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\014
FCC Part 15. 15.209.
Transmitter Radiated Emissions FCC Part 24 Section 2.1053 Call Mode
(AC Adaptor) Centre Channel EUT:HIPTOP

435284001 014

gh

s

6b

bb

4b

BRI

35

25

15

1000 MHz

— Trace 1
— 82dBpvim

Start 30.0 MHz, Stop 1.0 GHz - Log Scale

Ref 8b dEpvIm; Ref Offset 0.0 dE; 10 dBldiv

REW 1200 kHz WBW 100.0 kHz: Att 20 dB. Swp 380.0mS
Peak 965.642 MHz, b6.36 dBpVim

Display Line: 82 dBpy/m: . Limit Test Failed

Transducer Factors: A490

17/06/2002 10:39.19



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\003
Radiated Emissions.
Radiated Emissions. Electric Field Strength, Spurious Emissions.
Tested For Danger by RFI Ltd. Frequency Lines Show Band Edges.
EUT: Hiptop. Spec:FCC Part 24.238

4352584001 003
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A P P A T Juk
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dBE P

44

34

24

14
— Trace 1

— 82 dBpvim
— 186 GHz

1.91 GHz

Start 1.0 GHz: Stop 20 GHz

Ref 114 dBpvim: Ref Offset 22.0 dB; 10 dB/div

REW 1000.0 kHz, WBW 1.0 MHz, At 10 dB; Swp 20.0mS
Peak 1.882 GHz. 117.93 dBpvim

Display Line: 82 dBpy/m: . Limit Test Failed

04/01/30 00:39:40



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\004
Radiated Emissions.
Radiated Emissions. Electric Field Strength, Spurious Emissions.
Tested For Danger by RFI Ltd. EUT: Hiptop. Spec:FCC Part 24.238

435284001 004
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g4

74

dB A

G4

b4

44

34

24

14
— Trace 1

— 82 dBpvim

Start 2.0 GHz: Stop 40 GHz

Ref 114 dBpvim; Ref Offset 22.0 dB; 10 dB/div

REW 1000.0 kHz, WBW 1.0 MHz, At 10 dB; Swp 200 mS
Peak 3.764 GHz, 72.94 dEVIm

Display Line: 82 dBpyim. | Limnit Test Passed

04/01/80 00:44:40



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\005
Radiated Emissions.
Radiated Emissions. Electric Field Strength, Spurious Emissions.
Tested For Danger by RFI Ltd. EUT: Hiptop. Spec:FCC Part 24.238

435284001 00b

114
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64WM~M~WWWWMW“WWW

b4

dB A

44

34

24

14
— Trace 1

— 85 dBpvim

Start 4.0 GHz: Stop 5.0 GHz

Ref 114 dBpvim; Ref Offset 22.0 dB; 10 dB/div

REW 1000.0 kHz, WBW 1.0 MHz, At 10 dB; Swp 200 mS
Peak 498 GHz. 67.41 dBpvim

Display Line: 85 dBpyim; | Lirnit Test Passed

04/01/30 01:08.06



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\006
Radiated Emissions.
Radiated Emissions. Electric Field Strength, Spurious Emissions.
Tested For Danger by RFI Ltd. EUT: Hiptop. Spec:FCC Part 24.238

435284001 006

114
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g4

74

54 AN A

b4

dB A

44

34

24

14
— Trace 1

— 85 dBpvim

Start b0 GHz: Stop 6.0 GHz

Ref 114 dBpvim; Ref Offset 22.0 dB; 10 dB/div

REW 1000.0 kHz, WBW 1.0 MHz, At 10 dB; Swp 200 mS
Peak 5536 GHz, 65.33 dEVIm

Display Line: 85 dBpyim; | Lirnit Test Passed

04/01/30 01:09:65



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\007
Radiated Emissions.
Radiated Emissions. Electric Field Strength, Spurious Emissions.
Tested For Danger by RFI Ltd. EUT: Hiptop. Spec:FCC Part 24.238

4352840071 007

114
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64 1ﬂI"'1'|i”* o

b4

dB A

44

34

24

14
— Trace 1

— 85 dBpvim

Start 6.0 GHz: Stop 8.0 GHz

Ref 114 dBpvim; Ref Offset 22.0 dB; 10 dB/div

REW 1000.0 kHz, WBW 1.0 MHz, At 10 dB; Swp 200 mS
Peak 6.12 GHz. 64.08 dBpvim

Display Line: 85 dBpyim; | Lirnit Test Passed

04/01/80 011367



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\010
Radiated Emissions.
Radiated Emissions. Electric Field Strength, Spurious Emissions.
Tested For Danger by RFI Ltd. EUT: Hiptop. Spec:FCC Part 24.238

435284001 M0
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&4
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G4

dB A

b

44

34

24

14

— Trace 1
— 82 dBpvim

Start 8.0 GHz; Stop 12.0 GHz

Ref 104 dBpvim; Ref Offset 32.0 dB; 10 dB/div

REW 10000 kHz, WBW 1.0 MHz, Att 10 dB; Swp 400 mS
Peak 11 647 GHz, 60.45 dBpv/m

Display Line: 82 dBpyim. | Limnit Test Passed

04/01/80 01:23:48



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\011

Radiated Emissions.
Radiated Emissions. Electric Field Strength, Spurious Emissions.
Tested For Danger by RFI Ltd. EUT: Hiptop. Spec:FCC Part 24.238

435284001 011
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a7

g
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GTWWwW

b

dB A

47

37

27

17

— Trace 1
— 81 dBpvim

Start 120 GHz: Stop 18.0 GHz

Ref 107 dBpvim; Ref Offset 35.0 dB; 10 dB/div

REW 10000 kHz, WBW 1.0 MHz, Att 10 dB; Swp 400 mS
Peak 14.033 GHz, 66.88 dBpv/m

Display Line: 81 dBEpyim; | Lirnit Test Passed

04/01/80 01:25:36



RADIO FREQUENCY INVESTIGATION LTD. Graphical Section
S.No: RFI/IMPTB1/RP43528JD01A
Conformance Testing Department

Test Of: Danger Inc.
Hiptop GSM 1900 Mobile Phone
To: FCC Part 24: 2001 and FCC Part 15: 2001

GPH\43528JD01\012

Radiated Emissions.
Radiated Emissions. Electric Field Strength, Spurious Emissions.
Tested For Danger by RFI Ltd. EUT: Hiptop. Spec:FCC Part 24.238

435284001 M2
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g1

?1M~WWWWW

61

dB A

b1

41

31

21

11
— Trace 1

— 82 dBpvim

Start 18.0 GHz: Stop 200 GHz

Ref 111 dBpvim; Ref Offset 39.0 dB; 10 dB/div

REW 1000.0 kHz, WBW 1.0 MHz, At 10 dB; Swp 200 mS
Peak 18953 GHz, 71.98 dBpv/m

Display Line: 82 dBpyim. | Limnit Test Passed

04/01/80 01:42:51



